5900 Schooner Street — Belleville, Ml 48111 — USA
TEL (800) 422-2558 — FAX (734) 665-9099

www. Eberbachlabtools.com

E6003.00 Shaker Power Unit
Variable Speed with

Digital Tach and Timer
115-230V, 50/60 Hz



http://www.eberbachlabtools.com/

USE AND CARE FOR CATALOG NUMBER:
- E6003.00 Shaker Power Unit
Variable Speed 60-260 rpm with Tachometer and Timer
115-230V 50/60Hz

GENERAL INFORMATION

o Handle this unit with care. Unpack and check that the contents coincide
with the packing-list. If any part is damaged or missing, please advise
the distributor immediately.

o Do notinstall or use this equipment without first reading this manual.

o This manual should always be attached to the equipment and made
available to all users.

o NEVER TOUCH THE RECIPRICATING PORTION OF THE SHAKER
WHILE THE UNIT IS RUNNING!

o If you have any doubts or inquiries, please contact your supplier or
Eberbach Corporation technical service.

OPERATION

The Eberbach bench top reciprocating shaker (catalog E6003.00) features:

o A continuously variable speed range, adjustable between 60 and 260
osc/min with fixed stroke length set to 1.5” (38mm).

o A digital tachometer and programmable digital timer for simple and
accurate use.

o A maximum shaking weight of 50Ibs.

See the chart on the following page for the recommended loading capacity at
various speeds.



03153N03Y
ISIMHIHLO

SSTINN IHOYULS ST
HLIM QYVaNYLS
SINOD INIHIVIN

_-N

09¢
0s¢
ove
0€¢
0ce
01¢
00t
061
08T
04T
091
0sT
ort s
(013 By
(0]43
00T
06
08
0L
09
0s
or
(013
0¢
ot

__m.Hl
:HI

QIDOV ] mm

PAOUILS

(sa1495 00093) AMdede) Suipeo] papuawiwoldy

ot

ST

0¢

S¢

0€

SE

ov

17

0s

(sg1) peoq




FRONT PANEL DISPLAY

,
LE
_ % 1, Run
| 2 Timed Run
1.3 Run
g (o
/ 5 |
1 2

1) Power Switch

2) Liquid Crystal Display (LCD)
3) Directional Pad (D-Pad)

4) Enter Button

5) Cursor

Operation: Press the Power Switch down into the ON position.
The LCD should light up and show the main menu. There are three
different run modes to choose from. Select a run mode by moving
the Cursor (using the D-PAD) and press the Enter Button.



Run Mode: The shaker will begin the run mode at its lowest speed.
The speed shown in parenthesis (xxxx) is the set speed controlled by
the user. The speed listed to the right is the tachometer read out or
the actual speed of the shaker in real time. The speed can be
increased/decreased by pressing and holding the up/down arrows on
the D-PAD. The longer the button is held down the faster the speed
will increase/decrease. Once engaged the timer will begin counting
all the way up to 999 hours before the timer overflows back to zero.
To pause the shaker move the Cursor to the PAUSE item by
pressing the left arrow on the D-PAD and press the Enter Button.
The clock will pause at its current time and the shaker will gradually
come to a complete stop. The clock and shaker can be resumed at
its current time and speed by selecting RESUME and pressing the
Enter Button. To go back to the main menu move the Cursor to the
EXIT item by pressing the right arrow on the D-PAD and then press
the Enter Button.

RUN TIME (0O0: 00: QO
RPM ( 100> 100
¥ PAUSE EXIT

RUN MENU




Timed Run Mode: The timed run mode features a count down timer
that automatically shuts the shaker off when the time runs out. When
selected the user will be taken to the Timed Run Setup Menu and will
need to input the run time in hours, minutes, seconds and select the
speed for the run. The left/right arrows on the D-PAD can be used to
move the cursor between hours, minutes or seconds and the up and
down arrows can be used to set the time. The longest run time
allowed is 999:59:59. Once the time is set move the Cursor down by
pressing the right arrow on the D-PAD until the Cursor is next to the
RPM line item. The speed can be set using the up and down arrows
on the D-PAD. Now that the data is set navigate the Cursor to the
START line item using the left/right arrows on the D-PAD and press
the Enter Button.

TIMED RUN SETUP

RUN TIME HR: MN: SC
% RPM 100

START EXIT
TIMED RUN SETUP MENU




After selecting START the shaker will begin at the selected speed
and the timer will begin counting down. The speed can be adjusted
in real time using the up/down arrows on the D-PAD. The speed
shown in parenthesis is the target speed controlled by the user and
the speed listed to the right is the actual speed as read by the
tachometer. The shaker and countdown timer can be paused and
resumed. Move the Cursor to the line item PAUSE by pressing the
left arrow on the D-PAD and then press the Enter Button. Exiting

the Timed Run Menu will bring the user back to the Timed Run Setup
Menu.

RUN TIME 999: 59: 59
RPM ( 100> 100
¥ PAUSE EXIT

TIMED RUN MENU




Speed Run Mode: The speed run allows the user to program in a
set run speed. Once engaged the timer will begin counting all the
way up to 999 hours before the timer overflows back to zero. Select
the speed run mode from the main menu and press the Enter
Button. The user will be prompted with the speed run setup menu.
Set the desired speed using the up/down arrows on the D-PAD. The
left/right arrows can be used to move the Cursor between START
and EXIT. EXIT will take the user back to the main menu. Keep the
Cursor next to the START line item and press the Enter Button.

SPEED RUN SETUP

RPM 100
¥ START EXIT

SPEED RUN SETUP MENU

The user will now be taken to the speed run menu. The shaker will
begin at the speed selected in the setup menu. The speed run menu
behaves in the same way as the run menu with one exception.
Pressing EXIT will not take the user back to the main menu instead
pressing EXIT will take the user back to the speed run setup menu.

RUN TIME 0OO0: 00: OO
RPM ¢ 100 100
XPAUSE EXIT

SPEED RUN MENU




Note: All run menus will have two speeds listed. The leftmost speed
will be displayed inside parenthesis. This is the target speed
controlled by the user. The shaker will attempt to match this speed
and should do so within ten seconds after making an adjustment.

The rightmost speed is the tachometer reading, which shows the user
what the shaker is actually running at. The tachometer reading will
not necessarily match the target speed at all times, but is guaranteed
to be within +/- 5 RPM when calibrated correctly. Tachometer will
need to be recalibrated after belt changes or excessive belt wear.
See following page for Calibration information.

Note: Reciprocating shakers will display OSC (oscillations) instead
of RPM (revolutions per minute).

Note: Use slowest speed necessary to produce required shaking
action.



To calibrate the tachometer system follow these steps:

Step 1 Hold down the Green Enter Button and power the machine on to access
the utilities menu
Step 2 Select the “Tests Menu” and press the Enter Button.

Presets Rev XX

1

¥ 2 lests Menu
3. LCustom Menu
4 Exit

JITTLTTIES

Step 3 Select the “Calibration” item and press the Enter Button.

1. AutTo lest
-~ Monual lTesT
3. Lalibration
4. ExXit

X

eSS MeENU




Step 4 Make sure the machine is empty and ready to be run at maximum speed.
Select “Yes” and press the Enter Button.

Mochine Wi ll Run AT
Max Speed Be Careful
Continue?

X Yegs NO

CUNF TRM MENU

Step 5 Machine will now run at maximum speed for one minute. You will see
the tachometer scaling ratio displayed on top and the DAC (Digital to Analog
Converter) set point displayed on the bottom. The RPM (####) is your target
speed. The RPM on the right side is the tachometer reading. You will need to
monitor this value and compare it with your “Calibration Test Kit.” The
“Calibration Test Kit” will show the TRUE RPM reading of the machine.

Lo T 1O J. 220

~UN T IME (00 00 00
RPM  CHHEHH HHHH
DAC 4097

CAL IBRATITUN MeNU



Step 6 Use the up and down arrows to input your TRUE RPM reading. Select
“Save” and press the Enter Button. Your Machine Tach Ratio will be adjusted to

match the TRUE RPM reading. This should be capable of +/- 5 RPM of your
“Calibration Test Kit.”

—nter Actual Speed
RPM?

X  Save LCance |

CURRECT ITHUN MENU

The calibration is now complete. The tachometer should maintain its accuracy
until your next belt replacement.

If you have any doubts or inquiries concerning operation contact your
supplier or Eberbach Corporation technical service.




LOADING:

It is impossible to outline the exact limitations for loading a shaker, as resulting
shaking action is dependent upon several factors. Principle among these is the
size and shape of the containers, speed, length of stroke, and the amount and
type of material being shaken.

Basic considerations should be:

e Use lowest speed consistent with the required shaking action.

e At higher speed use less weight on the platform.

e Atlower speeds, weight on platforms and/or length of stroke can be increased
up to 50lbs Maximum.

e When using one platform tiered above the other, place equal load on each, or
if it is possible, place heavier mass on lower platform and lighter on the top. If
shaking action imparts a “whip” to the upper platform, then either the speed is
too high or the load is too heavy on that platform.

e |If shaker has tendency to “walk” on floor, then rubber suction cup feet should
be secured to the floor using rubber or contact cement.

For optimum operation of this shaking apparatus and for long trouble-free life, it
Is recommended that a minimum load be placed in the shaker when used.

Good judgment in the selection of the factors will contribute to proper use of the
shaker.

OILING AND ALL MAINTENANCE CAN BE PERFORMED BY REMOVING
EITHER THE FRONT OR REAR HOUSING PANEL.

BELT INSPECTION:

Inspect belts at each oiling period and replace if broken or if the cords are
exposed and frayed. Small outer fabric breaks are not harmful.

BELT ADJUSTMENT:

The motor belt driving the 9" idler pulley may stretch and become loose after a
short time in operation, or the replacement belt may be a slightly different length.
To adjust the belts, first run the shaker and dial in to the slowest speed. Turn off
the shaker and prop up shaker so bottom fasteners are accessible. Then
remove the front panel. Near the center of the bottom will be four hex head cap
screws that hold the motor. Loosen the four hex head cap screws holding the
motor and adjust the motor belt to proper tightness. Tighten the motor screws,
but do not tighten either belt to the point where the bearings will be overloaded.
When a belt is tight, the operator should be able to press lightly on the middle of
the belt and cause it to bow in an amount equal to the width of the belt.

Contact Eberbach Tech Support (800) 422-2558 for instructions on replacement
of belt between idler assembly and crankshaft assembly.



LUBRICATION:

See exploded view of shaker power unit for points of lubrication. Use a good
grade of SAE #30 oil.

Lubrication when shaker is used in continuous duty applications of 100 hours or
more:

A. Oil crank bearing through hole in center of bearing bracket every 3 months.

B. Oil the 8 bearings located at the top and bottom of each of the 4 rocker arms
every 3 months. Place oil on the shaft next to the bearing.

C. Oil the connecting rod bearings every 3 months. Place oil on the shaft next to
the bearing at the upper end and at the crank end of the connecting rod.

Lubrication when shaker is used for intermittent duty:

A. Oil crank bearing through hole in center of bearing bracket every 6 months.

B. Oil the 8 bearings located at the top and bottom of each of the 4 rocker arms
every 6 months. Place oil on the shaft next to the bearing.

C. Oil the connecting rod bearings every 6 months. Place oil on the shaft next to
the bearing at the upper end and at the crank end of the connecting rod.



REPLACEMENT PARTS LIST FOR E6003.00

PartNo DESCRIPTION QTY.
4281 3L300R V-BELT 1
4283.2 3L290 V-BELT 1
4351 COLLAR 2
5528 3.75" SUCTION CUP W/ 5/16-18 THREADED POST 4
6009.1 200w POWER SUPPLY 1
6010.7 POWER SUPPLY, 5V 30W 1
6063.1 CABLE TIE MOUNT 7
6063.2 CABLE TIE 7
6102 OVERLAY 1
6113 FUSE, TIME DELAY 3A 2
6278 AC INLET 1
6291.5 CLAMP ON SHIELD BEAD ASSEMBLY 1
6507.1 ROCKER SWITCH 1
6649 CORD AND PLUG 1
6851.500A PCB BOARD W/POSITIVE LOCK ASSEMBLY 1
6855 USB BOARD 1
6995.2 100W MOTOR CONTROLER (REPLACEMENT ONLY) 1
6996.1 100 WATT MOTOR 1
7397 #2-56 X 1/4" SIS PAN HD. MACHINE SCREW 1
7398 #2-56 X 5/16" SIS PAN HD. MACHINE SCREW 1
7568 #4-40 X 1/4" SIS PAN HD. MACHINE SCREW 8
7954 #5-40 X 3/8" S/S FLAT HD. SOCKET SCREW 2
8050 #4-40 x 3/8" S/S PAN HD. MACHINE SCREW 4
8274.5 #6-32 X 3/8" S/S TRUST HD. SCREW 2
8279.1 #10-32 X 3/8" S/S SELF LOCKING BOTTEN HD. SOCKET SCREW 8
8285 #8-32 X 1/4" SIS TRUST HD. SCREW 50
8507.5 1/4"-20 X 1/2" SIS HEX HEAD SCREW 4
8528.4 5/16"-24 X 1/2" HEX HEAD SCREW 4
8535.5 5/16"-24 X 1-1/4" SIS HEX HEAD SCREW 8
8598.2 5/16"-18 X 1" S/S SOCKET HD. SCREW 4
9207.5 #5-40 SS NYLON-INSERT HEX LOCKNUT 2
9235 #8-32 SIS MACHINE SCREW NUT 2
9257.5 5/16"-18 SS LOCK NUT W/ NYLON INSERT 4
9277.5 5/16"-24 316 S/S HEX NUT 8
9436 1/4" SIS SAE WASHER 4



9438.5 5/16" SIS SAE WASHER 12
9609 FIBER WASHER, 0.391 X 0.625 X 0.032 10
9799.1 #4-40 x 5/8" STAND OFF MALE-FEMALE 4
EP6000.529A CONNECTING ROD ASSEMBLY 1
EP6000.565A ROCKER ARM AND SPACER ROD ASSEMBLY 2
EP6000.5S.042 BACK PANEL 1
EP6000.SS.053 TOP COVER 1
EP6000.SS.054 LEVELING SHIM 1
EP6000.SS.058 STIFFENER SPACER 1
EP6000.SS.502A TOP PLATE ASSEMBLY 1
EP6000.SS.522A RIGHT END PANEL ASSEMBLY 1
EP6003.107 ORIENTAL MOTOR PULLEY 1
EP6003.519A ORIENTAL CRANK ASSEMBLY 1
EP6003.542A IDLER JACKSHAFT ASSEMBLY 1
EP6003.653A WIRING HARNESS 1
EP6003.55.106 SPLASH GUARD MOTOR CONTROLLER 1
EP6003.SS.502A ORIENTAL MOTOR MOUNT ASSEMBLY 1
EP6003.SS.503A FRONT PANEL ASSEMBLY 1
EP6003.SS.525A DC LEFT END 1
EP6003.SS.551A BASE ASSEMBLY 1
EP6013.SS.116 ORIENTAL POWER SUPPLY MOUNT 1

If you have any doubts or inquiries concerning operation contact your

supplier or Eberbach Corporation technical service @ 1-800-422-2




ONIFYIE A0 ONILDINNOD

20" Fa053

NETVRG ST HAvETIEg $30V1d B 'SONI3 VI8 WiV 423004 D]
58¢8 13¥0v48 ONEVIB INVAD [ § |
ity 134DVIE ONIFV3E 3370

SEETS
¥SO'$S'0009d3) 110 084 7S 350
7058 SINIOd NOILYDI¥anT

PE¥S

LHNOY ATddnS ¥3IM0d J_:-._unﬁmrw:",nm.ﬂﬂaw,ulu_
ATAISSY ISTAPTSS 5SS E2eadd)

aM3 1437 JOpSTS"SES°ERBI4]

ATEWISSY 13INYd LNOW4FEes ™SS t@addi)
AT8WISSY LRNOW HOLOW TWLINITHOPTIRS ™SS £289d])
UITIOULNOD ¥OLOW QUYND HSYIdS| 99T SS £22943) -
CSINYYH ONTHTM YESS ERAdT £rZ 311301

AT8HISSY LavHSAOYL ¥3101]  vivs eee9dd XZl(g'gers
AT9WISSY ANTYD TYINIIHO|  v6TS £eesdd] §'GESR
A370d 4010V WINITHO| /AT £aa943)
AT8W3SSY 13HVd ON3 LHOTHpTTS SS 80esd]
A1913557 2Av1d doLfzes S5 poe9d3
¥30vds ¥3N3Zd1Ls] ese ss eeesdd
WIHS ONI13A31| v56° S ApRSd]
$3A00 d01] 53655 ABAAAT

V166°SS°€009d43 )

13Hvd AJvd| Lv8° S5 pBE9d 3|
ATEWISSY QOM H3IIVDS ONY WY WIAI0W| bt ELERE|

ATEWISSY Q0¥ ONILIINNO WETS 202943 {m-;ﬂmr.ooowlu

379434-379W 440 ONY1S .8/ X @b-bH T 65/6)
TEN@ X 529°@ ¥ [6E"@ "HIHSYM ¥3IATA| LED
¥IHSYM VS 5/S LST/S 5 8L

UIHEWN IVS S/S /T EED \%J

1NN ¥3K S/§ 9LE vi-,GL/5) EEE —
LEISNI NOTAN /M LMK X071 55 BT-.8T/5 574529

AN M3955 SNIHOWW 575 26 8H Stz Yers e009d3 )

afa|e|s]] ]|l |2« a|a]=]a] a| =]~ «] o] =] =] 2] | ]| =] ] =

ANNAZ0T XIH LE3ISNT-NOTAN S5 aF-5# 5 £aTh| —_— e =
MIEIS "OH LIADOS S/S LT X BT-.9T/S| 78558
N3WIS Qv3H X3IH S/ F/T-T X vT-.9T/5| 55833
MIYIS AYIH ¥IH LI/T X $2-,.91/9 LIS
M3Y¥2S a¥3IH ¥IH S/€ WT/T W 8T-ub/T] 54058

©
i

M3835 04 ISNEL §75 b/T ¥ ZE-8H B
BMFYIE L3005 OF NILI0D SNINI07 4735 6/6 .B/E X TE-0TH “BieH) L"46/08

-

B MIWDS G LSMUL 575 .8/C ¥ Zc oM 5 $i19

B N34S SHINDvA -OH Wvd 5/5 .3/ X ob-bH (R o

B N34S 135006 W 1974 S/€ B/ ¥ Gb-5H F55/] G /le6

8 MIWDS INTIHIWA "OH NYd S/S LB/T ¥ @r-vH LR

T M3435 INLHOVW  OH NYe S/% 9575 X 95-08) 85¢]

T M35 SHIHOV OH W9d 5/5 F/T ¥ 85-2H = >

T 40104 L1vM e8] BEET g "

19 F,>A_=ﬁ- szr._wUﬂaawxu H3N0HINOD HOLOW ME8 1| 5669 {& _-m mooglm

T Quvoe asn| EEE

T SI6HISSY 0071 SAIL1S0d/M OWVOE 83 vees 1559

T aA7d aNY 0803 539

T HOLINS 834304 T 2049 G /G06
[ AT843557 QV3E U13IHS WO &nt 1)) 5 15¢9

T 130T oY [EE

T WE AW130 IWIL T3SN4| £TT9) {NDmeﬂOOmn_m
T JSACELE Zo19)

Z 1L = 1dv)) ¢ €90 \

7 TNNOW STL 31879 T £aa9

T RGE NS ‘A1dens ¥3M04) ACEL \ \ 9669
[ +1ddN5_ 4300 _M8a8E 1 6049

v 150d Q30Y3EHL 81-91/5 /M <D HOLLONS .54 € 8i59) l

B ¥91109) T5e] ¥'8cs8

T REERNESE z €8ty

T 1738-A H@BE1E T4y
n NOILAIY353a oNTIEd g

lm_, 8E¥S
901°S8'£00%d4
—_—
——_

850°55°000944

Sv/C8
~(QLLUSSEL09d3)

\ T — {588

(L6616




EP6003.519A

~_EP6003.107 )

LOCTITE SET SCREW

4X(9436)

(EP6003.5S.502A )
4X(8507.5)

EBERBACH CORPORATION




TAPE BOTTOM OF 4X

BRACKET FOR
VIBRATION

DAMPENING

(EP6013.55.114)

EBERBACH CORPORATION

2X(8285)




0a-v _ - 94W NNY 1SYT4 - ﬁﬁ_ﬁ_:wwﬁ_ EIE _ =] _ o | BB oeeeves|| T | A18WISSY 13NDVHE ONINVIE L4VHSIOVL ¥31dI VIS 00089d3
¥Z¥S £609d3 i_ ATEWISSY LAVHSNIVE ¥31aI R B : L 14VHS #3701 00" 600°d1
_ - 4 £90°0 X G88°0Q X STS @ ‘¥IHSYM NI¥13Q S°LT96
Il T [z/T-v8v 3IATHA ¥3IMOd ‘AITINd NOYI L1SVD .8 S"L8%Y
NOILVHOJd¥®O0O] Havay3aa3] T X879V -A3TInd P
(4 ¥¥170D L4VHS ZSEY
"ALD NOILdI¥1S3d ON3Jed
B ATEWISSY
\Wmoom 0/01l0S0-Wv3d TVNIH TIINN ILLOOT
/ AlddY LION Od
!
/ :
/ (¥ Orvy )
/ rd
/ (L0£0°0009d4) "
/ \ -
/
/ /
/ / |
(Z5Er \ ol
/ G'/79%6

(§°£2%96)

(V1¥S0009d3)

€53

MIJOS 135

- 1/ 311007

NS /8y )




Az s wone | ZT-£@-0T "ONT > ¥ wie
ta-v _ NOTLoNGodd B m._mﬁ.na_ ™3 _ = _ E,._ €11

V615" €009d3

dixg_ ot Lyvd

AT8W3ISSY ANVYD TVINITIHO

GEEEE _ T

NOILvHdOdd0O ] Hadvad3Igad

1 ¥v110D L4VHS| 050° £089d3
1 AT1EWISSY INVHINZES 0009d3
T AT19WISSY IWvdd JATHANLIS ' €069d3
1 31ANIdS| 8€0° £065d3
L |290'0 X v/€-T X ST@'T ‘HIHSYM NI¥13q ST96
1 M3I¥IS 13S .8/€ X 0T-.¥/T LTE8
T (rorv) .8T'9 ‘A31INd S Z8YY
*ALD NOILdI¥JS3da ON3Jed
(VZ£50009d3
(VYZES 000943
_
O ~—
o // XS(G196)
ﬂ, ﬂv “
-~ QO COLC 1T
r\\o \mm//.\ (850506543
g N /) |
/II\ \ xvmm%&\ “

/ﬁ(l\ “ 1l
(860065 7D |
(050°€009d3) ST




‘ON 1dvd ar

V609'€0093 szor-iz 7 _ 7 awsinam
L AT
NSV abay HSINIA
av4 _
1202/.2lL ‘MAa ar Fvas AvIELY N
31va 13 | Ad ¥ddY <\Z

FIWwN Lavd

WVHOVIQ T¥OId.L0313

AlgWASS Y

V'S NOILvaOdsdaO HOv8d38d

140d ININ 98N (5589)

2 31avo
2 )
“ - “w o r. . .] “
— I
-
e
0] an
< i)
V.|.
<
—
[a a
w S
— NO
D A
@
Ao @

BK

OVERLAY
(6102) <

RD

g319v0

A+ A-

NI OV

(£701L09)
‘NSd AS

VoVl

37av0 O/ (£'¢669)

(z'669) IAIYA

IAND | (@)

SAI¥LS O¥TT3A

G165 HLIM SN,

—-1H

(1°9669) ‘HOLON

(€119) :3SN4
(8229) '131NI OV

g'e
Nd

Wy
I I
= E i
0 [564356]0
Z
18 AND
[
(1'6009) | = —= 0
Nnsd |— — —
—
(e
= ]
o » 4 o : z (440
(1°£059) L
HOLIMS ]
v 14 : z
914 o 9 g o (NO)
18
£ Nd
S Ng S Ng




	TEL (800) 422-2558 – FAX (734) 665-9099
	OPERATION
	REPLACEMENT PARTS LIST FOR E6003.00


